i BH PREFACE

2V78F-2 il Fl A LR R 77 WAL PR SR B W 1 se b R B AT A T AR AL, Wb A2, 3%
R A b, ZALER Rk, BB A, BRRTE. 5%, ALK, ARFTRFRFE, LBLERE)
2, REE. RIF. FIMEL, RRGHT, AN, Rk, AL AR S ARG BB E ) T

(2V78F-2 i@ Bl A LRI BMY) REAANEAAT HRAFHSHE M, ZEMHET RIFFHERE
, ey BHE. LA BKE:F, APITBHEGELE AN, EHEENTEAZIL, AEIA %,

(2V78F-2 i Bl A ALK IR B M) &9 BT R IAAUE T 77 w8 B A AR IR 8], AT B AR Fe AN A AR &
PR A F o A K, BARFITEE,

Combine with all the specialty and advantages of the same models at home and abroad, 2V 78F-2, being of 4-stroke, double cylinder
with force air-cooled type, is one of the newly gasoline engines developed by our Co. It is characterized by advanced design, compact
structure, reliable performance, convenient service, low fuel consumption and easy regulation. The engine is widely used as ideal power
in many fields such as generating set, tour, open working, public place of entertainment, construction machine, agricultural machinery, etc.

For the sake of customer’s convenience, we carefully compile the PART CATALOGUE FOR 2V78F-2 ENGINE, which covers
the main information of parts, such as illustrations, names, quantities, etc. Please refer to this book when you order the parts. If any
difference in the book from the actual engine status, please do as per the real.

The copyright of this catalogue belongs to Lifan General Gasoline Engine Co., Ltd. Any group or individual is forbidden to reprint

or copy any item from it. The catalogue is subject to change without notice.

BRI AL R 7
Chongqing Lifan Chongchai Engines Co., Ltd.

ZREFNF A % —hk(Jun, 2006 First Edition)

I KXt b FERRE 1112
{4




E-1

E-2

E-3

E-4

E-6

E-7

E-8

E-9

H X

(INDEX TO ENGINE GROUP)

L L el LT T O 1
L = L R PSR 3
I T o I . G PR 5
I I o L I G T S PO 7
I oy = 1 PSR 9
Y ol oy - [ 10
L L PP 12
A TR B RA T e e et eee e e e e e e et et e e st e e et tee e tee e tee e tee e s tae e e taa e e e e e taa e e aaneas 15



E-10

E-11

E-12

E-13

E-14

E-15

T T o ] 2 PR 17

B2 U 18
L5 LB ] ZH v+ oo veveeennsnnnasssnsnssaneaeeseettt it aeetee e aeesee at e aetee bt aaetee bt aeeeeebae e aeaeeteeaanaas 19
L A5t £ i w+vvvveeesseessnnnnaseesesntuntaeeseette it aeesee ittt aaeeeetae i aaeaeetae it e aeetee i aeetee raaeeees 20
BLI7T B e e e veteeeeetiteee st eeeseeaeeeee e eebbt e sae e eeebaa e e aeeaaeaee i eeebhtaaesae e eetaneee haeeses e eesaneeesnn s 921



E-1 %48 2 CRANKCASE ASSY

B 2w #Re T 0 N B | &

S/N Part No. " P Quantity Remark
1 11212 T R 2 Drain plug 2
2 11213 JIUIH R 2 £ Wabhser, drain plug 2
3 13180 iy 35k 38 X 58X 8 Oil seal, crankshaft38x58x8 1
4 11100 thAm A H & Crankcase 1
5 12354 BB i A e A Gasket, labyrinth gland 1
6 12353 Y=t Gland, labyrinth 1
7 26329 VTSR 2y Washer 3
8 26321/168F AT 4 Split pin 2
9 26390 A 8 X 14 X5 Oil seal, regulating sway bar 1
10 26311 IR FEFT Regulating sway bar 1
11 GB/T12764 SBRETH SRR ©8X 10X 12 Roller bearing 2
12 13142 JhIE L% ZE Plug, oil passage 1
13 GB/T279 Hh 7K 6003 Bearing 6003 1
14 11124 0 A% pE & 13X 2.5 O-ring 1
15 GB/T6177.1 BELE M1O Nut M10 1
16 GB/T3452.1 0 A% I8 13X 1. 4 O-ring 1
17 37810/173F BLIAL B A Oil sensor 1




E-1 %48 2 CRANKCASE ASSY

s = WA A F MW A 2 K Description 5 & # E
S/N Part No " Quantity | Remark
18 GB/T16674.1 HEFE M6 X 16 Bolt M6x16 2
19 19821 A AR 1 Slide plate, crankcasel 1
20 19825 it A A 11 Slide plate, crankcasell 1
21 GB/T16674.1 B2 M6 X 12 Bolt M6x12 4
22 20150 RS Nipple, exhaust 1
23 34700 B ALK Motor, starting 1
24 34713 BB HEHLEREE ¢ 10X 12 Dowel pin, Motor, starting 2
25 34750 B HLEREIE A & Connecting member set, starting motor 1
26 28652 LA AL AE M8 X 110 Bolt M8x110 2
27 34911 K Z BB XKL 2 Stud, ignition coil 2
28 20152 JRAE Pipe, exhaust 1
29 20130 RAEERAE Clamp set, exhaust pipe 1
30 20154 RREE K Clamp, exhaust pipe 2
31 15453 1% Fr Valve piece 1
32 32213 AR5 Clamper, cord 1
33 GB/T16674.1 HEFE M6 X 16 Bolt M6x16 2
34 GB/T16674.1 HEFE M6 X 30 Bolt M6x30 2




E-2 Bh#ifE %4144 CRANKCASE COVER ASSY

BB = WA RS e WE | & i
S/N Part No. P Quantity | Remark
1 11311 it 4ih A Crankcase cover 1
2 12256/1P64FV B2 M8 X 50 Bolt M8x50 9
3 13180 iy 3) 38 X 58X 8 Oil seal, crankshaft 1
4 15410 DIREN SRS Oil filter Assy 1
5 GB/T16674.1 B2k M6 X 25 Bolt M6x25 3
6 15115 WL 22 A%+ Rotor, outer, oil pump 1
7 15114 ML 2R N %+ Rotor, inner, oil pump 1
8 15116 DIREEE i Shaft, oil pump 1
9 15112 HIRGERS: Cover, oil pump 1
10 15118 IR DA S Set pin, oil pump 2
11 GB/T70.1 BZE] M6 X 16 Screw M6%16 2
12 15126 MBI FE R Inserter, driven gear 1
13 15029 WLith 2% filt P9 2 A B drive pin 1
14 15100 DIRHESYSY Y Oil pump Assy 1
15 15168 Gk Spring 1
16 GB/T308 (V53D NEK S 9.5 Ball S $ 9.5 1
17 11119 iR Gasket, crankcase 1

_3-.




E-2 Bh#ifE %4144 CRANKCASE COVER ASSY

=
(=)

> | zn
ST o
X \.. .'.\_

o/ T

S F WA AE F W 4 2 W Description A # IE
S/N Part No. Quantity | Remark
18 11118 VA Set pin 2
19 GB/T5789 B2 M6 X 16 Bolt M6x16 3
20 15450 DI Ry Gauze set 1
21 25131 WIHEE Sliding sleeve 1
22 25132/168F By Washer 1
23 25164/173F U 1 2t Snap ring 1
24 25141 BTN Flying block 3
25 25121 T M 2 15 Driven gear, regulator 1
26 25163 K Pin 3
27 25165/173F I NS Washer, driven gear 1
28 25151 ] T8 Regulating shaft 1
29 25120 T M B 14 Fe 41 A Driven gear, regulator assy 1
30 15610 Pl R Dipstick with seal 1
31 11113 LR ZE Plug 1
32 15442 O I3 Bt fE] ¢ 13X 2 O-ring ¢ 13x2 2
33 15412 HLIH R 5 7 Jo 1

-




E-2 s ss A

CRANKCASE COVER ASSY

= & =

B - » gR | & H

Ref. No. Part No. S Pescription Quantity Remark
34 19630 Al as AT Condenser assembly 1
35 19636 ERE Connecting pipe 2
36 19637 Bk Clamp 4
37 19632 yTRiiN=1 Short pipe 1
38 19631 K& Long pipeline 1
39 GB/T16674 BEFE M6X32 Bolt m6X32 2
40 19633 Al g g Condenser protective cover 1
41 19634 R e Condenser |
42 19620 VA gt s 2 2 S 1 Mounting bracket 1
43 19635 i seal 2

4




E-3 Sk SESkE M ] CYLINDER HEAD & CYLINDER HEAD COVER ASSY |

19— 7—19

AR = o 4 B e R | & B

S/N Part No. " P Quantity | Remark
1 12411/173F UL Sk B2 R AR Bolt 1
2 12412/173F AT Sk 5 IR A HA Washer 1
3 12421/173F 15 Pl Rubber seal 1
4 12410/173F AL Sk 5 BB A AL A Bolt |
5 12310 ArskaEg 1 Cylinder head cover Assyl 1
6 12312/173F AT Sk 5 % 3 Gasket, cylinder head cover 1
7 12256/173F ALK IR A Bolt 4
8 12219/173F AR 28 R E Circip 1
9 12215/173F AR E Exhaust valve guide 1
10 12214/173F WS E Intake valve guide 1
11 19711 SHE Deflector 1
12 19721 TEAE T Lead wind coverl 1
13 12220 ALk o Gasket, cylinder head 1
14 12218 STk E ALY & 12X 16 Set pin 2
15 12210 kA E | Cylinder head Assyl 1
16 34200/173F KA¢%E F6TC Spark plug F6TC 1
17 12253 HeA XNk B4 Stud 2




E-3 Sk BESkEZER B I CYLINDER HEAD & CYLINDER HEAD COVER ASSY |

Fe | THMRE = m Cecerioion N E | & B

S/N Part No. " P Quantity | Remark
18 14730/173F 49 = Seal 1
19 GB/T16674.1 BEAE M6 X 12 Bolt M6x12 6
20 41113 RS ES Ring support 1
21 GB/T16674.1 B2 M8 X 16 Bolt M8x16 1
22 37850 B[] I A% Diode 1
23 GB/T6177.1 IR EE M6 Nut M6 2




E-4 Sk BAESLEZ R I CYLINDER HEAD & CYLINDER HEAD COVER ASSY 11

= = > = SR=) o
B 5 Tk A £ B 48 R Description = # L
S/N Part No. Quantity | Remark

1 12411/173F ALk i MR Bolt 1

2 12412/173F AT Sk 5 IR A HA Washer 1

3 12421/173F 15 Pl Rubber seal 1

4 12410/173F AT Sk 55 BB A 4 A Bolt 1

5 12336 Ak 11 Cylinder head cover Assyll 1

6 12312/173F AL Sk 75 % Gasket, cylinder head cover 1

7 12256/173F LK R AR Bolt 4

8 12219/173F AR 28 R E Circip 1

9 12215/173F AR E Exhaust valve guide 1
10 12214/173F WS E Intake valve guide 1
11 19711 SHE Deflector 1
12 19723 e RE Lead wind coverll 1
13 12220 ALk o Gasket, cylinder head 1
14 12218 STk E ALY & 12X 16 Set pin 2
15 12230 AELERAE T Cylinder head Assyll 1
16 34200/173F KA¢%E F6TC Spark plug F6TC 1
17 12253 AR XL IR Stud 2




E-4 Sk BAESLEZ R I CYLINDER HEAD & CYLINDER HEAD COVER ASSY 11

BB | 28 FRS T, eceriorion R | & =

S/N Part No. " P Quantity | Remark
18 14730/173F i = Seal 1
19 GB/T16674.1 BB M6 X 12 Bolt M6x12 5
20 15651 DIRGE S Oil plug 1
21 15652 DIRGE S35 Seal 1
22 41113 RS Ring support 1
23 GB/T16674.1 BEFE M8 X 16 Bolt M8x16 1




E-5 i VEEEME S CRANKSHAFT, PISTON, CONNECTING

S FH A AS F W 4 2 W Description C # L
S/N Part No. " P Quantity | Remark
1 13311 R | Piston ring I 2
2 13312 e SN Piston ring II 2
3 13322 IIEZS Side rail 4
4 13321 Ao 2 Expander 2
5 13320 :EZ ARy Scraper ring set 2
6 13222/173F T A Y Piston pin circlip 4
7 13211 I 2 Piston 2
8 13221 ik 2R Piston pin 2
9 13131 BT Connecting rod 2
10 13132 A HE Connecting rod cover 2
11 13133/173F AT IR Bolt 4
12 13118/173F 4[] B Wood ruff key 1
13 13111 i % Crankshaft 1
14 14211 IER st Timing driving gear 1
15 13300 HERHE Piston ring set 2
16 13130 EAFH A Connecting rod assy 2
17 13110 i & Crankshaft assy 1
18 13119 fHh A R R Adjusting washer 1




E-6 Y3 i3ERiH S ST EH S COMBINATION OF CAM SHAFT & VALVE ROCKER

N
él/\‘
1%z 4\ 13
17 4\ @15@7
12 %)

\‘ 3 4=

-

= x> = N=) »
P 5 F # 'ﬁ: 'f_h =2 g %IK ’ﬁ: 4 % Description i& E % F
S/N Part No. Quantity Remark

1 14416/173F AT ] B T T 8 B Lock nut 4

2 14413/173F T b R Sleeve 4

3 14411/173F SIS Valve rocker 4

4 14415/173F AT BRI T R A Adjusting bolt for valve gap 4

5 14261/173F HEAT S 28 Pusher guide 2

6 14250 HEAFH S Pusher 4

7 GB/T16674.1 HEFE M6 X 20 Bolt M6x20 2

8 14450 TRERIHE Rocker arm Assy,lower 1

9 14100 R ICH & Camshaft assy 1
10 14711/182F A Intake valve 2
11 14721/182F AT Exhaust valve 2
12 14753/173F 2 SNELS Ny Spring retainer, exhaust valve 2
13 14755/173F TR Valve spring 4
14 14757/173F 2 SNELS s Spring seat, exhaust valve 2
15 14751 /173F T Spring seat, intake valve 2
16 14758 /173F HE= I T0E Cap 2
17 14410 /173F ITRE A S Valve rocker assy 2




E-6 Y3 i3ERiH S ST EH S COMBINATION OF CAM SHAFT & VALVE ROCKER

AN
P .
;%%52 3N\,
17 4
\\2% \
N7
;
| o= N = N7 =, S
P 5 F # 'ﬁ: 'f_h =2 g %IK ’ﬁ: 4 % Description i& E % F
S/N Part No. Quantity Remark
18 14117 e RS Adjusting washer 1
19 11118/173F SENIEH & 8X 12 Set pin ¢ 8x12 1

—11--




E-7 fhh3E sk 5% MK CARBURETOR ASSY &INLET PIPE ASSY

1—e LB

—36
m
” ’fﬁ 36
_% -ri'”
i a7
37

_‘”
46 fa. 34 g “'—4 - |
0
45— C | a.-.. - EIH H i ;? B i"
l X Lk R ;
."\,‘I 1y - .-..".‘ ;-. i h—

S FE AT F W 4 &2 Description A # ik
S/N Part No. Quantity | Remark
1 17311 A Inlet pipe 1
2 12254 AR ORA Inlet gasket 2
3 16142 Rk S5 a Carburetor gasket 2
4 16421 S RET Idle adjustment screw 1
5 16250 (ERHE A NEYUN Mixture chamber body 1
6 16251 F M yH Main nozzle 1
7 16254 E sl Main jet 1
8 16230 TTHE Float 1
9 16219 P E Float chamber gasket 1
10 16211 TTE Float chamber 1
11 16216 T 2 TR ET £ Washer 2
12 16215 VT 2 O IRET Float chamber drain Screw 1
13 16213 JEITRRET Screw 1
14 16141 CRUEZ 3N Connecting block 1
15 16331 BHX] Choke 1

_-19--




E-7 ALids B #ERE E K

3i—3 S

8 3!5
&/31
,g:rJﬂ
31_3 @‘41

46 r,ﬁ 34 @ “—u

ﬁ— 36

ﬁ'~3I

CARBURETOR ASSY &INLET PIPE ASSY

75 TS £ #H H 2 R Description A& LRE:
S/N Part No. " P Quantity | Remark
16 16332 BELIXLT T Choke stem 1
17 16312 TR I Airproof washer 1
18 16311 T ] ) Throttle lever 1
19 16313 SN Washer 1
20 GB/T16674.1 B2ET M4 Screw M4 2
21 16314 JHT ] ) T Cover 1
22 16148 BELRUTTH 9% Choke switch 1
23 16280 ‘w;iﬁﬁﬁ/\ Throttle unit 1
24 16422 TR LR R R T e 2 Spring, mixture adjustment screw 1
25 16425 TRA LU R B R AT Mixture adjustment screw 1
26 16330 SHATTH S Choke unit |
27 16210 FrEHE Float chamber 1
28 16100 A A SR Carburetor Assy 1
29 16240 TS Float needle 1
30 17190 IR RS Z R SCRH G Bracket, air cleaner 1

—-13--




E-7 ALids B #ERE E K

15— 7

—3-5

31—"5

@*-u
ﬁ'—m'
,r-u

—44
34
4= C Lk 13
A _

@1

#"—-11

CARBURETOR ASSY &INLET PIPE ASSY

'ﬁ— 36

|
PANTE- TN 1k
._ ' (o) 1
B, ©

75 FE A AS F W 4 2 Description L # i
S/N Part No. Quantity | Remark
31 16143 i 2k M6 X120 Bolt M6x120 2
32 17332 AR B gasket, inlet pipe 1
33 GB/T16674.1 B2 M8 X 50 Bolt M8x50 4
34 16731 PRI AR SCHE IR 1
35 16735 PR A Outlet pipe, fuel pump 1
36 16936 s 1 Clamp, pipel 3
37 16937 e 11 Clamp, pipell 3
38 16870 W JE AL 1
39 16734 PR R Inlet pipe, fuel pump 1
40 16737 i 7J<J\f & Vacuum pipe, fuel pump 1
41 16733 POMZR R Washer, fuel pump 2
42 GB/T16674.1 B2EFE M6 X 12 Screw M6x12 2
43 16732 #lg | Washerl 1
44 16700 P R s R Fuel pump Assy 1
45 16738 #pg 11 WasherlIl 1
46 GB/T16674.1 124 M6X 16 Bolt M6x16 1

—_14--




FE | 28 F RS = w4 i R | & &
Ref.No. Part No . " escription Quantity | Remark

1 17131 71 Y8 A Air cleaner housing 1

2 17150 g AR A Clamp, air cleaner 4

3 17134 7 Y8 A% IE R T AR Ventilation Cover |

4 GB/T16674.1 HEFE M6 X 25 Bolt M6x25 2

5 17130 B A Filter element 1

6 17111 TFYERR T Air cleaner cover |

7 17151 TEUE A IR Bolt, air cleaner 2

—-15--




=3
=3

<=

0

2 ‘I"'\,‘
1
F 5 S EF M % R Description e & I
Ref.No. Part No " P Quantity Remark
1 18100/2V77F HESRNEAE The combination of muffler 1
2 18130/2V77F TH 75 Ay R Muffler cover |
3 GB/T95 L5 flat washer 5 3
4 GB/T93 RN 5 elastic washer 5 3
5 GB/T818 BZEET M5x12 Screw M5x12 3
6 GB/T6170 B2 EE M8 Nut M8 4
7 GB/T16674 MEFE M8 X 16 Screw M&x16 2
8 12255/2V77F HA AR KE Exhaust pipe 2
9 18000/2V77F TH 75 4 L Muffler assy 1

—-16--




BE-10 fA#EIRH] 24 REGULATING CONTROL SYSTEM

18—

FE | ZHMHRE = o e 5E | & »
Ref.No. Part No . > eSEHpHO Quantity | Remark
1 26420 VT3 SR AL A Regulating board 1
2 26341 IR AT Pulling rod 1
3 26363 AT R Back spring 1
4 26336 BE AT TR AT T Choke linkI 1
5 26338 BT T4 AT 1T Choke linkII 1
6 26362 R K WA Lock bolt 1
7 26331 T Regulating arm 1
8 GB/T6177.1 R BE M6 Nut M6 1
9 GB/T16674.1 WEHE M8 X 16 Bolt M8x16 2
10 26415 Tl 5 Regulating spring 1
11 26364 T T T 5 Fine regulating spring 1
12 26430 FWHE Hand grip assy 1
13 26321/168F UBL 2 SRS Clamp, regulating sway bar 1
14 16148 VNP Switch, choke 1
15 26335 BHL T TR AT g 1T Clamp, Choke linkII 1
16 26334 BELR T F AT T Clamp, Choke linkI 1
17 26342 BEE R AR Clamp, pulling rod 1
18 26412 SR Hand grip 1
19 26413 IR Fixed mount 1

_17--




E-11 & 31F FLYWHEEL

Fo| 2864 RS A, . HE | &
Ref.No. Part No . " eSErpHO Quantity Remark

1 27500 KA AT Flywheel 1

2 27519 AR Washer, flywheel 1

3 27515 KERMABE M20 X 2 Nut M20x2 1

4 19722 e AU Flywheel fan 1

5 19724 AR XU R AR clamp assembly 1

6 GB/T16674.1 244 M8 X 16 Bolt M8x16 3

7 19710 M 25 AH A Fan hood assy 1

8 19714 4 XA Wind plate 1

9 GB/T16674.1 B2 M6 X 30 Bolt M6x30 2

10 31250 7o HLE T AT : |

1 GB/T5282 AT st42X 19 Charging the stator assembly 5

12 GB/T6177.1 W2 EE M6 Screw st4.2x19 4

13 16733 R Nut M6 2

14 GB/T16674.1 B2 M6 X 16 Washer, fuel pump 2

Bolt M6x16




E-12 5 k2B 2H144: IGNITION COIL

= x> > = ST=) »
P 5 g =B 'ﬁ: 'ft T £ I ’ﬁ: 4 R Description ﬁ E % F
Ref.No. Part No Quantity Remark
1 34500 ok 2R B LA Ignition coil assyl 1
2 34400 SOCHEIE Flameout isolator 1
3 34800 ik 2k P LA 11 Ignition coil assyll 1
4 34911 RUK R DR Mg A Stud 2
5 GB/T16674.1 BEFE M6 X 25 Bolt M6x25 2
6 GB/T16674.1 WS M6 X 12 Bolt M6x12 1

—-19--




E-13 j@ahiZfl &k GeAr

= x> > = ST=) o
? T g HD 'ﬁ: 'ft T g %B ’ﬁ: 4 ‘*f( Description ﬁ E %’ 1+
Ref.No. Part No Quantity Remark
1 35412 B B Clamp ring 1
2 35413 PRLIT R HL ] Gasket 1
3 27386 3 ] T Control front cover 1
4 27387 Pl N SCHE SR Fixed mount 1
5 35411 JE S RETT % Key switch 1
6 35240 (FNi Safety 1
7 31112 CRE Diode 1
8 35341 P il & i Control rear cover 1
9 35345 J& i R IR A Attachment bolt 1
10 28411 2P ORI A current protector 1
11 28412 2 i PRI A S 48 Fixed mount 1
12 | 28413 B Spring |
13 28414 2Bt R AP A iE Circuit protector cap 1
14 28410 5LV Ak ARy current protector assy 1
15 GB/T 818 T R S IRET M3 X 12 Bolt M3x12 2
16 35411 Bk Key 1




E-14 Bymas ORI SCAF) ] G ik D

| | == hY | | M2 = 2
? ks2 g %B 'ﬁ: 'f‘t ks2 g %B ’ﬁ: g % Description ﬁ E %’ £
Ref.No. Part No Quantity Remark
1 35412 b ST rectifier 1
2 GB/T 16674.1 B2HE M6 X 12 Bolt M6x12 |

_01--




E-15 54t EMBLEM

2530 -F"'5

% Please don’ t touch the machine
before it is fully cooling when it is

operating and after it is stopped.
* Please replace this part every
year or total used 300 hours later.

8040

2VT78F-2

LIFAN |

75930 _,-2

MAINTAIN AIR CLEANER

Clean up the air cleaner core once every 50 hours
(every 10 hours in unusually dusty circumstances).

Clean the foam fllter element with home detergents,
and the paper filter element by knocking against a
solid plane or blow out dust with high-pressure air
flow, never clean with a brush.

Al

The bolt should [

be connected to |

- of batte
L\ 7

|

I

I i X

I T 40%35
|

|

I

= x> > = wr. =l o
? 7 g B 'ﬁ: 'ft 7 g %B ’ﬁ: g %-( Description ﬁ E %’ *
Ref.No. Part No Quantity Remark
| 68129 5 NGAE Model label 1
2 68223/168F IR PR TENGAE Emblem, maintenance of air cleaner |
3 68226 RN Emblem, tortoise and rabbit 1
4 68222 IENL NG 1E Emblem, adding oil 1
5 68228/168F EE AR Emblem, Notice: CO |
6 68227/168F BEL AT T H 2R U 4 Emblem, choke lever 1
7 68225/168F IE ARG AE Emblem, “+”7  “—7” pole 2

_ 0D




